Atlas Copco Oil-injected compressors G280/G315/G355/G280VSD Models Spare Parts List China Supplier

Atlas Copco GA315W, GA 355 , GA 355W

If you are searching for Atlas Copco heavy-duty air compressors G280, G315, G355, G280VSD Models Spare Parts, you are on the right page. Here, CPMC China (Chengdu Pudding Mechatronic Co.CPMC) present you the ultimate spare parts list for these models. If you do not have user manual in hand, you can send us your onsite air compressor nameplate or some clear pictures for us to check out the latest part numbers for what you need. Our sales service team will get the right match for your designated compressor. Use only authorized and genuine original parts to improve the air compressor function and stability and efficiency. Air Compressors Trade Service (Chengdu Pudding Mechatronic Co. CPMC China) is an independent distribution network for international reputable air compressors such as Atlas Copco, Ingersoll Rand and Sullair, genuine original spare parts, air tools, etc for international buyers. With our company’s website network (AirCompressorsTrade.COM) and wide scope of inner relationship channels, we are proud to offer a variety of air compressors, genuine parts, and tools with BETTER  PRICES

Atlas Copco Spare Parts List for G280-G315-G355-G280VSD Oil-injected Heavy Duty Compressors Models

Part Number  Brand  Description
Element
1616-7540-80 1616754080 1616 7540 80 Atlas Copco STAGE
1623-6002-01 1623600201 1623 6002 01 Atlas Copco HOUSING BEARING
0101-1951-53 0101195153 0101 1951 53 Atlas Copco PIN
0101-1951-78 0101195178 0101 1951 78 Atlas Copco PIN PARALLEL
0211-1328-03 0211132803 0211 1328 03 Atlas Copco HEX. SOCK. SCREW
0508-1101-13 0508110113 0508 1101 13 Atlas Copco BEARING ROLLER
0335-2184-00 0335218400 0335 2184 00 Atlas Copco INT.CIRCLIP
1621-2121-00 1621212100 1621 2121 00 Atlas Copco SPACER
1623-6236-00 1623623600 1623 6236 00 Atlas Copco BUSHING
1614-9100-00 1614910000 1614 9100 00 Atlas Copco WASHER
0147-1964-28 0147196428 0147 1964 28 Atlas Copco  HEXAGON BOLT
0147-1963-88 0147196388 0147 1963 88 Atlas Copco HEXAGON BOLT
0686-3716-07 0686371607 0686 3716 07 Atlas Copco  PLUG 1”
0661-1000-60 0661100060 0661 1000 60 Atlas Copco SEAL WASHER
0686-3716-35 0686371635 0686 3716 35 Atlas Copco PLUG G3/4″ HEX FZB
0661-1000-43 0661100043 0661 1000 43 Atlas Copco SEAL WASHER
0301-2371-00 0301237100 0301 2371 00 Atlas Copco  PLAIN WASHER
Gearbox-G280/280VSD
1623-7528-00 1623752800 1623 7528 00 Atlas Copco GEARBOX
0686-3716-35 0686371635 0686 3716 35 Atlas Copco PLUG G3/4″ HEX FZB
1619-5509-00 1619550900 1619 5509 00 Atlas Copco NIPPLE
0574-8066-26 0574806626 0574 8066 26 Atlas Copco FLEXIBLE
0346-1000-15 0346100015 0346 1000 15 Atlas Copco PIPE CLAMP
1619-2766-00 1619276600 1619 2766 00 Atlas Copco SCR.BOLT M8X20
1614-9252-00 1614925200 1614 9252 00 Atlas Copco PLUG
0147-1552-03 0147155203 0147 1552 03 Atlas Copco HEXAGON BOLT
0300-0274-13 0300027413 0300 0274 13 Atlas Copco PLAIN WASHER D20*37 FZB
1614-6366-02 1614636602 1614 6366 02 Atlas Copco ANTIVIBRATION PAD
0301-2358-00 0301235800 0301 2358 00 Atlas Copco WASHER D12*24
0147-1401-03 0147140103 0147 1401 03 Atlas Copco BOLT M12*30 FZB
0147-1403-03 0147140303 0147 1403 03 Atlas Copco BOLT M12*40 FZB
1623-3562-00 1623356200 1623 3562 00 Atlas Copco SUPPORT
1623-6907-50 1623690750 1623 6907 50 Atlas Copco SPACER
0147-1413-03 0147141303 0147 1413 03 Atlas Copco HEXAGON BOLT
1623-7661-00 1623766100 1623 7661 00 Atlas Copco SHAFT DRIVE
1616-5518-00 1616551800 1616 5518 00 Atlas Copco WASHER
1616-5515-00 1616551500 1616 5515 00 Atlas Copco RETAINER
0147-1364-03 0147136403 0147 1364 03 Atlas Copco SCREW VITE TE M10X35 8.8
1635-0991-00 1635099100 1635 0991 00 Atlas Copco SPACER
1092-1137-73 1092113773 1092 1137 73 Atlas Copco SPACER
0211-1962-06 0211196206 0211 1962 06 Atlas Copco SCREW SET
0147-1553-03 0147155303 0147 1553 03 Atlas Copco HEXAGON BOLT M20*60,FZB
1635-0996-00 1635099600 1635 0996 00 Atlas Copco ABSORBER
Gearbox G315/355
1614-6366-02 01614636602 1614 6366 02 Atlas Copco ANTIVIBRATION PAD
0301-2358-00 00301235800 0301 2358 00 Atlas Copco WASHER D12*24
0147-1401-03 00147140103 0147 1401 03 Atlas Copco BOLT M12*30 FZB
0147-1403-03 00147140303 0147 1403 03 Atlas Copco BOLT M12*40 FZB
1623-3562-00 01623356200 1623 3562 00 Atlas Copco SUPPORT
1623-6907-50 01623690750 1623 6907 50 Atlas Copco SPACER
0147-1413-03 00147141303 0147 1413 03 Atlas Copco HEXAGON BOLT
1623-6013-00 01623601300 1623 6013 00 Atlas Copco SHAFT DRIVE
1616-5518-00 01616551800 1616 5518 00 Atlas Copco WASHER
1616-5515-00 01616551500 1616 5515 00 Atlas Copco RETAINER
0147-1364-03 00147136403 0147 1364 03 Atlas Copco SCREW VITE TE M10X35 8.8
1635-0991-00 01635099100 1635 0991 00 Atlas Copco SPACER
0147-1553-03 00147155303 0147 1553 03 Atlas Copco HEXAGON BOLT M20*60,FZB
1635-0996-00 01635099600 1635 0996 00 Atlas Copco ABSORBER
1623-7528-00 01623752800 1623 7528 00 Atlas Copco GEARBOX
0686-3716-35 00686371635 0686 3716 35 Atlas Copco PLUG G3/4″ HEX FZB
1619-5509-00 01619550900 1619 5509 00 Atlas Copco NIPPLE
0574-8066-26 00574806626 0574 8066 26 Atlas Copco FLEXIBLE
0346-1000-15 00346100015 0346 1000 15 Atlas Copco PIPE CLAMP
1619-2766-00 01619276600 1619 2766 00 Atlas Copco SCR.BOLT M8X20
1614-9252-00 01614925200 1614 9252 00 Atlas Copco PLUG
0147-1552-03 00147155203 0147 1552 03 Atlas Copco HEXAGON BOLT
0300-0274-13 00300027413 0300 0274 13 Atlas Copco PLAIN WASHER D20*37 FZB
Gears
1092-1065-30 1092106530 1092 1065 30 Atlas Copco GEAR
1092-1065-05 1092106505 1092 1065 05 Atlas Copco DRIVE GEAR
1092-1065-06 1092106506 1092 1065 06 Atlas Copco DRIVE GEAR
1092-1065-10 1092106510 1092 1065 10 Atlas Copco DRIVE GEAR
1092-1065-07 1092106507 1092 1065 07 Atlas Copco DRIVE GEAR
1092-1065-32 1092106532 1092 1065 32 Atlas Copco GEAR
1092-1065-31 1092106531 1092 1065 31 Atlas Copco GEAR
1092-1065-33 1092106533 1092 1065 33 Atlas Copco GEAR
1092-1066-31 1092106631 1092 1066 31 Atlas Copco GEAR
1092-1066-32 1092106632 1092 1066 32 Atlas Copco GEAR
1092-1066-30 1092106630 1092 1066 30 Atlas Copco GEAR
1092-1066-33 1092106633 1092 1066 33 Atlas Copco GEAR
1092-1066-05 1092106605 1092 1066 05 Atlas Copco DRIVEN GEAR
1092-1066-10 1092106610 1092 1066 10 Atlas Copco DRIVEN GEAR
1092-1066-07 1092106607 1092 1066 07 Atlas Copco DRIVEN GEAR
1092-1066-06 1092106606 1092 1066 06 Atlas Copco DRIVEN GEAR
 Air System Valve
1623-7491-01 1623749101 1623 7491 01 Atlas Copco HOUSING VALVE
3002-6051-20- 3002605120 3002 6051 20 Atlas Copco CHECK VALVE KIT
2906-0774-00 2906077400 2906 0774 00 Atlas Copco GA315-500W RH ELMT INSTALL KIT
2906-0775-00 2906077500 2906 0775 00 Atlas Copco KIT INSTALLATION LH ELEMENT
3002-6051-10 3002605110 3002 6051 10 Atlas Copco OIL STOP VALVE KIT
1635-5776-00 1635577600 1635 5776 00 Atlas Copco VALVE OIL STOP
1635-0859-00 1635085900 1635 0859 00 Atlas Copco COVER VALVE
0335-2165-00 0335216500 0335 2165 00 Atlas Copco CIRCLIP
0686-3716-01 0686371601 0686 3716 01 Atlas Copco PLUG 1/4 A A
0211-1960-28 0211196028 0211 1960 28 Atlas Copco  HEX. SOCK. SCREW
0147-1478-03 0147147803 0147 1478 03 Atlas Copco BOLT M16*45 FZB
Coupling
1635-0992-00 1635099200 1635 0992 00 Atlas Copco COUPLING ELEM.
0196-1401-00 0196140100 0196 1401 00 Atlas Copco SCREW SET
1635-0979-00 1635097900 1635 0979 00 Atlas Copco COUPLING DRIVE
 Motor – VSD
1092-1403-52 1092140352 1092 1403 52 Atlas Copco MOTOR 280KW VSD
1092-1481-10 1092148110 1092 1481 10 Atlas Copco STUD
0266-1136-01 0266113601 0266 1136 01 Atlas Copco NUT HEXAGON
0301-2421-00 0301242100 0301 2421 00 Atlas Copco WASHER
1092-1167-64 1092116764 1092 1167 64 Atlas Copco PLATE ANCHOR
0147-1549-03 0147154903 0147 1549 03 Atlas Copco HEXAGON BOLT
0300-0274-13 0300027413 0300 0274 13 Atlas Copco PLAIN WASHER D20*37 FZB
1623-8293-00 1623829300 1623 8293 00 Atlas Copco SUPPORT
1092-1616-14 1092161614 1092 1616 14 Atlas Copco RUFFER DAMPER
0301-2358-00 0301235800 0301 2358 00 Atlas Copco WASHER D12*24
0147-1401-03 0147140103 0147 1401 03 Atlas Copco BOLT M12*30 FZB
0301-2358-00 0301235800 0301 2358 00 Atlas Copco WASHER D12*24
0147-1401-03 0147140103 0147 1401 03 Atlas Copco BOLT M12*30 FZB
0301-2358-00 0301235800 0301 2358 00 Atlas Copco WASHER D12*24
0147-1412-03 0147141203 0147 1412 03 Atlas Copco HEXAGON BOLT
1202-6668-06 1202666806 1202 6668 06 Atlas Copco SPACER
1092-1470-20 1092147020 1092 1470 20 Atlas Copco FLANGE ADAPTOR 280 LV
0147-1550-03 0147155003 0147 1550 03 Atlas Copco HEXAGON BOLT
0301-2394-00 0301239400 0301 2394 00 Atlas Copco WASHER
1623-8170-00 1623817000 1623 8170 00 Atlas Copco BLOCK MOUNTING
Motor – 6KV – IP23 – Support Type B
1092-1460-01 1092146001 1092 1460 01 Atlas Copco MOTOR 280KW 6KV/50HZ 2P IP23
1092-1460-21 1092146021 1092 1460 21 Atlas Copco MOTOR 315KW 6KV/50HZ 2P IP23
1092-1460-41 1092146041 1092 1460 41 Atlas Copco MOTOR 355KW 6KV/50HZ 2P IP23
1092-1140-14 1092114014 1092 1140 14 Atlas Copco STUD
0266-1136-01 0266113601 0266 1136 01 Atlas Copco NUT HEXAGON
0301-2421-00 0301242100 0301 2421 00 Atlas Copco WASHER
1092-1167-64 1092116764 1092 1167 64 Atlas Copco PLATE ANCHOR
0147-1549-03 0147154903 0147 1549 03 Atlas Copco HEXAGON BOLT
0300-0274-13 0300027413 0300 0274 13 Atlas Copco PLAIN WASHER D20*37 FZB
1623-8293-00 1623829300 1623 8293 00 Atlas Copco SUPPORT
1092-1616-14 1092161614 1092 1616 14 Atlas Copco RUFFER DAMPER
1092-1616-14 1092161614 1092 1616 14 Atlas Copco RUFFER DAMPER
0301-2358-00 0301235800 0301 2358 00 Atlas Copco WASHER D12*24
0147-1401-03 0147140103 0147 1401 03 Atlas Copco BOLT M12*30 FZB
0301-2358-00 0301235800 0301 2358 00 Atlas Copco WASHER D12*24
0147-1401-03 0147140103 0147 1401 03 Atlas Copco BOLT M12*30 FZB
0301-2358-00 0301235800 0301 2358 00 Atlas Copco WASHER D12*24
0147-1412-03 0147141203 0147 1412 03 Atlas Copco HEXAGON BOLT
1202-6668-06 1202666806 1202 6668 06 Atlas Copco SPACER
1092-1474-40 1092147440 1092 1474 40 Atlas Copco BAFFLE MOTOR -02
1619-2766-00 1619276600 1619 2766 00 Atlas Copco SCR.BOLT M8X20
1623-8170-00 1623817000 1623 8170 00 Atlas Copco BLOCK MOUNTING
Motor – 10KV – IP23 – Support Type C
1092-1460-22 1092146022 1092 1460 22 Atlas Copco MOTOR 315KW 10KV/50HZ 2P IP23
1092-1460-02 1092146002 1092 1460 02 Atlas Copco MOTOR 280KW 10KV/50HZ 2P IP23
1092-1460-42 1092146042 1092 1460 42 Atlas Copco MOTOR 355KW 10KV/50HZ 2P IP23
0147-1961-13 0147196113 0147 1961 13 Atlas Copco SCREW
0301-2421-00 0301242100 0301 2421 00 Atlas Copco WASHER
1092-1479-40 1092147940 1092 1479 40 Atlas Copco PLATE
0147-1549-03 0147154903 0147 1549 03 Atlas Copco HEXAGON BOLT
0300-0274-13 0300027413 0300 0274 13 Atlas Copco PLAIN WASHER D20*37 FZB
1092-1479-30 1092147930 1092 1479 30 Atlas Copco SUPPORT MOTOR-03
1092-1616-14 1092161614 1092 1616 14 Atlas Copco RUFFER DAMPER
0301-2358-00 0301235800 0301 2358 00 Atlas Copco WASHER D12*24
0147-1401-03 0147140103 0147 1401 03 Atlas Copco BOLT M12*30 FZB
0301-2358-00 0301235800 0301 2358 00 Atlas Copco WASHER D12*24
0147-1401-03 0147140103 0147 1401 03 Atlas Copco BOLT M12*30 FZB
0301-2358-00 0301235800 0301 2358 00 Atlas Copco WASHER D12*24
0147-1412-03 0147141203 0147 1412 03 Atlas Copco HEXAGON BOLT
1202-6668-06 1202666806 1202 6668 06 Atlas Copco SPACER
1092-1474-10 1092147410 1092 1474 10 Atlas Copco BAFFLE MOTOR -03
1619-2766-00 1619276600 1619 2766 00 Atlas Copco SCR.BOLT M8X20
1623-8170-00 1623817000 1623 8170 00 Atlas Copco BLOCK MOUNTING
Motor – 380V – IP23 – Support Type A
1092-1152-92 1092115292 1092 1152 92 Atlas Copco MOTOR 280KW 380V/50HZ 2P IP55
1092-1481-10 1092148110 1092 1481 10 Atlas Copco STUD
0266-1136-01 0266113601 0266 1136 01 Atlas Copco NUT HEXAGON
0301-2421-00 0301242100 0301 2421 00 Atlas Copco WASHER
1092-1167-64 1092116764 1092 1167 64 Atlas Copco PLATE ANCHOR
0147-1549-03 0147154903 0147 1549 03 Atlas Copco HEXAGON BOLT
0300-0274-13 0300027413 0300 0274 13 Atlas Copco PLAIN WASHER D20*37 FZB
1623-8293-00 1623829300 1623 8293 00 Atlas Copco SUPPORT
1092-1616-14 1092161614 1092 1616 14 Atlas Copco RUFFER DAMPER
0301-2358-00 0301235800 0301 2358 00 Atlas Copco WASHER D12*24
0147-1401-03 0147140103 0147 1401 03 Atlas Copco BOLT M12*30 FZB
0301-2358-00 0301235800 0301 2358 00 Atlas Copco WASHER D12*24
0147-1401-03 0147140103 0147 1401 03 Atlas Copco BOLT M12*30 FZB
0301-2358-00 0301235800 0301 2358 00 Atlas Copco WASHER D12*24
0147-1412-03 0147141203 0147 1412 03 Atlas Copco HEXAGON BOLT
1202-6668-06 1202666806 1202 6668 06 Atlas Copco SPACER
1092-1470-20 1092147020 1092 1470 20 Atlas Copco FLANGE ADAPTOR 280 LV
1092-1470-20 1092147020 1092 1470 20 Atlas Copco FLANGE ADAPTOR 280 LV
0147-1550-03 0147155003 0147 1550 03 Atlas Copco HEXAGON BOLT
0301-2394-00 0301239400 0301 2394 00 Atlas Copco WASHER
1623-8170-00 1623817000 1623 8170 00 Atlas Copco BLOCK MOUNTING
 Motor – 6kV – IP55 – 280/315kW
1092-1460-33 1092146033 1092 1460 33 Atlas Copco MOTOR 315KW 6KV/50HZ 2P IP55
1092-1460-13 1092146013 1092 1460 13 Atlas Copco MOTOR 280KW 6KV/50HZ 2P IP55
1092-1140-14 1092114014 1092 1140 14 Atlas Copco STUD
0266-1136-01 0266113601 0266 1136 01 Atlas Copco NUT HEXAGON
0301-2421-00 0301242100 0301 2421 00 Atlas Copco WASHER
1092-1167-64 1092116764 1092 1167 64 Atlas Copco PLATE ANCHOR
0147-1549-03 0147154903 0147 1549 03 Atlas Copco HEXAGON BOLT
0300-0274-13 0300027413 0300 0274 13 Atlas Copco PLAIN WASHER D20*37 FZB
1623-8293-00 1623829300 1623 8293 00 Atlas Copco SUPPORT
1092-1616-14 1092161614 1092 1616 14 Atlas Copco RUFFER DAMPER
0301-2358-00 0301235800 0301 2358 00 Atlas Copco WASHER D12*24
0147-1401-03 0147140103 0147 1401 03 Atlas Copco BOLT M12*30 FZB
0301-2358-00 0301235800 0301 2358 00 Atlas Copco WASHER D12*24
0147-1401-03 0147140103 0147 1401 03 Atlas Copco BOLT M12*30 FZB
0301-2358-00 0301235800 0301 2358 00 Atlas Copco WASHER D12*24
0147-1412-03 0147141203 0147 1412 03 Atlas Copco HEXAGON BOLT
1202-6668-06 1202666806 1202 6668 06 Atlas Copco SPACER
1092-1474-20 1092147420 1092 1474 20 Atlas Copco BAFFLE MOTOR -04
1619-2766-00 1619276600 1619 2766 00 Atlas Copco SCR.BOLT M8X20
1623-8170-00 1623817000 1623 8170 00 Atlas Copco BLOCK MOUNTING
Motor – 6kV – IP55 – 355kW
1092-1460-53 1092146053 1092 1460 53 Atlas Copco MOTOR 355KW 6KV/50HZ 2P IP55
0147-1961-13 0147196113 0147 1961 13 Atlas Copco SCREW
0301-2421-00 0301242100 0301 2421 00 Atlas Copco WASHER
1092-1479-40 1092147940 1092 1479 40 Atlas Copco PLATE
0147-1549-03 0147154903 0147 1549 03 Atlas Copco HEXAGON BOLT
0300-0274-13 0300027413 0300 0274 13 Atlas Copco PLAIN WASHER D20*37 FZB
1092-1479-70 1092147970 1092 1479 70 Atlas Copco SUPPORT MOTOR-05
1614-6366-01 1614636601 1614 6366 01 Atlas Copco ANTIVIBR.PAD
0301-2358-00 0301235800 0301 2358 00 Atlas Copco WASHER D12*24
0147-1401-03 0147140103 0147 1401 03 Atlas Copco BOLT M12*30 FZB
0301-2358-00 0301235800 0301 2358 00 Atlas Copco WASHER D12*24
0147-1401-03 0147140103 0147 1401 03 Atlas Copco BOLT M12*30 FZB
0301-2358-00 0301235800 0301 2358 00 Atlas Copco WASHER D12*24
0147-1412-03 0147141203 0147 1412 03 Atlas Copco HEXAGON BOLT
1202-6668-06 1202666806 1202 6668 06 Atlas Copco SPACER
1092-1474-30 1092147430 1092 1474 30 Atlas Copco BAFFLE MOTOR -05
1619-2766-00 1619276600 1619 2766 00 Atlas Copco SCR.BOLT M8X20
1623-8170-00 1623817000 1623 8170 00 Atlas Copco BLOCK MOUNTING
Motor – 10kV – IP55
1092-1460-34 1092146034 1092 1460 34 Atlas Copco MOTOR 315KW 10KV/50HZ 2P IP55
1092-1460-14 1092146014 1092 1460 14 Atlas Copco MOTOR 280KW 10KV/50HZ 2P IP55
1092-1460-54 1092146054 1092 1460 54 Atlas Copco MOTOR 355KW 10KV/50HZ 2P IP55
0147-1961-13 0147196113 0147 1961 13 Atlas Copco SCREW
0301-2421-00 0301242100 0301 2421 00 Atlas Copco WASHER
1092-1479-40 1092147940 1092 1479 40 Atlas Copco PLATE
0147-1549-03 0147154903 0147 1549 03 Atlas Copco HEXAGON BOLT
0300-0274-13 0300027413 0300 0274 13 Atlas Copco PLAIN WASHER D20*37 FZB
1092-1479-70 1092147970 1092 1479 70 Atlas Copco SUPPORT MOTOR-05
1614-6366-01 1614636601 1614 6366 01 Atlas Copco ANTIVIBR.PAD
0301-2358-00 0301235800 0301 2358 00 Atlas Copco WASHER D12*24
0147-1401-03 0147140103 0147 1401 03 Atlas Copco BOLT M12*30 FZB
0301-2358-00 0301235800 0301 2358 00 Atlas Copco WASHER D12*24
0147-1401-03 0147140103 0147 1401 03 Atlas Copco BOLT M12*30 FZB
0301-2358-00 0301235800 0301 2358 00 Atlas Copco WASHER D12*24
0147-1412-03 0147141203 0147 1412 03 Atlas Copco HEXAGON BOLT
1202-6668-06 1202666806 1202 6668 06 Atlas Copco SPACER
1092-1474-30 1092147430 1092 1474 30 Atlas Copco BAFFLE MOTOR -05
1619-2766-00 1619276600 1619 2766 00 Atlas Copco SCR.BOLT M8X20
1623-8170-00 1623817000 1623 8170 00 Atlas Copco BLOCK MOUNTING
Air Inlet – VSD
1092-1387-67 1092138767 1092 1387 67 Atlas Copco AIR DUCT G280-355
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1030-1005-03 1030100503 1030 1005 03 Atlas Copco HOSE CLAMP
1092-1480-96 1092148096 1092 1480 96 Atlas Copco HOSE AIR INLET 280 A -VSD
1030-1005-03 1030100503 1030 1005 03 Atlas Copco HOSE CLAMP
0346-1000-28 0346100028 0346 1000 28 Atlas Copco CLAMP PIPE
1619-2766-00 1619276600 1619 2766 00 Atlas Copco SCR.BOLT M8X20
0248-9979-08 0248997908 0248 9979 08 Atlas Copco THREADED ROD
0296-1111-02 0296111102 0296 1111 02 Atlas Copco WING NUT M10
Air Inlet – Fixed Speed – Watercooled
1092-1387-67 1092138767 1092 1387 67 Atlas Copco AIR DUCT G280-355
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1030-1005-03 1030100503 1030 1005 03 Atlas Copco HOSE CLAMP
1092-1480-90 1092148090 1092 1480 90 Atlas Copco HOSE AIR INLET
1092-1470-12 1092147012 1092 1470 12 Atlas Copco ELBOW 90 DEG.
1092-1470-11 1092147011 1092 1470 11 Atlas Copco HUMP HOSE
1092-1470-11 1092147011 1092 1470 11 Atlas Copco HUMP HOSE
1030-1005-03 1030100503 1030 1005 03 Atlas Copco HOSE CLAMP
0346-1000-28 0346100028 0346 1000 28 Atlas Copco CLAMP PIPE
1619-2766-00 1619276600 1619 2766 00 Atlas Copco SCR.BOLT M8X20
1092-1481-11 1092148111 1092 1481 11 Atlas Copco PLATE BACK
0248-9979-08 0248997908 0248 9979 08 Atlas Copco THREADED ROD
0296-1111-02 0296111102 0296 1111 02 Atlas Copco WING NUT M10
Air Inlet – Fixed Speed – Aircooled
0147-1362-03 0147136203 0147 1362 03 Atlas Copco HEXAGON BOLT
0301-2344-00 0301234400 0301 2344 00 Atlas Copco PLAIN WASHER D10*20 FZB
1623-4704-00 1623470400 1623 4704 00 Atlas Copco HOSE HUMP
0347-6100-49 0347610049 0347 6100 49 Atlas Copco CLAMP
1092-1484-10 1092148410 1092 1484 10 Atlas Copco SUPPORT AIR FILTER 280A
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1030-1005-03 1030100503 1030 1005 03 Atlas Copco HOSE CLAMP
1092-1480-96 1092148096 1092 1480 96 Atlas Copco HOSE AIR INLET 280 A -VSD
1092-1470-12 1092147012 1092 1470 12 Atlas Copco ELBOW 90 DEG.
1092-1470-11 1092147011 1092 1470 11 Atlas Copco HUMP HOSE
1092-1470-11 1092147011 1092 1470 11 Atlas Copco HUMP HOSE
1030-1005-03 1030100503 1030 1005 03 Atlas Copco HOSE CLAMP
0346-1000-28 0346100028 0346 1000 28 Atlas Copco CLAMP PIPE
1619-2766-00 1619276600 1619 2766 00 Atlas Copco SCR.BOLT M8X20
1092-1484-30 1092148430 1092 1484 30 Atlas Copco SUPPORT FOR AIR HOSE CLAMP
1635-0408-80 1635040880 1635 0408 80 Atlas Copco FILTER AIR
1635-0408-00 1635040800 1635 0408 00 Atlas Copco FILTER AIR
Air-Flow Watercooled
1092-1476-20 1092147620 1092 1476 20 Atlas Copco PIPE ELEMENT OUTLET
1092-1476-20 1092147620 1092 1476 20 Atlas Copco PIPE ELEMENT OUTLET
0634-1001-84 0634100184 0634 1001 84 Atlas Copco COUPLING
0634-1000-55 0634100055 0634 1000 55 Atlas Copco VICTAULIC COUPLING
1092-1475-90 1092147590 1092 1475 90 Atlas Copco PIPE MIDDLE
0634-1001-84 0634100184 0634 1001 84 Atlas Copco COUPLING
0634-1000-55 0634100055 0634 1000 55 Atlas Copco VICTAULIC COUPLING
1092-1475-70 1092147570 1092 1475 70 Atlas Copco PIPE TO VESSEL
1092-1475-30 1092147530 1092 1475 30 Atlas Copco PIPE MPV-AC
0211-1482-00 0211148200 0211 1482 00 Atlas Copco HEX.SOCK.SCREW
0301-2378-00 0301237800 0301 2378 00 Atlas Copco WASHER D16*32
0291-1114-00 0291111400 0291 1114 00 Atlas Copco LOCKNUT
0663-2106-58 0663210658 0663 2106 58 Atlas Copco O-RING
0147-1478-03 0147147803 0147 1478 03 Atlas Copco BOLT M16*45 FZB
0301-2378-00 0301237800 0301 2378 00 Atlas Copco WASHER D16*32
1092-1475-40 1092147540 1092 1475 40 Atlas Copco PIPE AC OUTLET
0663-2107-76 0663210776 0663 2107 76 Atlas Copco O-RING
0663-2106-58 0663210658 0663 2106 58 Atlas Copco O-RING
0147-1478-03 0147147803 0147 1478 03 Atlas Copco BOLT M16*45 FZB
0301-2378-00 0301237800 0301 2378 00 Atlas Copco WASHER D16*32
0147-1320-03 0147132003 0147 1320 03 Atlas Copco HEXAGON BOLT
0301-2335-00 0301233500 0301 2335 00 Atlas Copco PLAIN WASHER D8*16 FZB
1092-1489-10 1092148910 1092 1489 10 Atlas Copco PIPE AFTER ELEMENT T=12
0634-1001-84 0634100184 0634 1001 84 Atlas Copco COUPLING
1092-1488-90 1092148890 1092 1488 90 Atlas Copco PIPE BETWEEN E-V T=12
0634-1001-84 0634100184 0634 1001 84 Atlas Copco COUPLING
1092-1488-80 1092148880 1092 1488 80 Atlas Copco PIPE BEFORE VESSEL T=12
1092-1475-30 1092147530 1092 1475 30 Atlas Copco PIPE MPV-AC
0211-1482-00 0211148200 0211 1482 00 Atlas Copco HEX.SOCK.SCREW
0301-2378-00 0301237800 0301 2378 00 Atlas Copco WASHER D16*32
0291-1114-00 0291111400 0291 1114 00 Atlas Copco LOCKNUT
0663-2106-58 0663210658 0663 2106 58 Atlas Copco O-RING
0147-1478-03 0147147803 0147 1478 03 Atlas Copco BOLT M16*45 FZB
0301-2378-00 0301237800 0301 2378 00 Atlas Copco WASHER D16*32
1092-1475-40 1092147540 1092 1475 40 Atlas Copco PIPE AC OUTLET
0663-2106-58 0663210658 0663 2106 58 Atlas Copco O-RING
0147-1478-03 0147147803 0147 1478 03 Atlas Copco BOLT M16*45 FZB
0301-2378-00 0301237800 0301 2378 00 Atlas Copco WASHER D16*32
0147-1320-03 0147132003 0147 1320 03 Atlas Copco HEXAGON BOLT
0301-2335-00 0301233500 0301 2335 00 Atlas Copco PLAIN WASHER D8*16 FZB
Air Flow – Aircooled
1092-1489-10 1092148910 1092 1489 10 Atlas Copco PIPE AFTER ELEMENT T=12
0634-1001-84 0634100184 0634 1001 84 Atlas Copco COUPLING
0634-1000-55 0634100055 0634 1000 55 Atlas Copco VICTAULIC COUPLING
1092-1488-90 1092148890 1092 1488 90 Atlas Copco PIPE BETWEEN E-V T=12
0634-1001-84 0634100184 0634 1001 84 Atlas Copco COUPLING
0634-1000-55 0634100055 0634 1000 55 Atlas Copco VICTAULIC COUPLING
1092-1488-80 1092148880 1092 1488 80 Atlas Copco PIPE BEFORE VESSEL T=12
1092-1476-40 1092147640 1092 1476 40 Atlas Copco PIPE MPV-AC A
0211-1482-00 0211148200 0211 1482 00 Atlas Copco HEX.SOCK.SCREW
0301-2378-00 0301237800 0301 2378 00 Atlas Copco WASHER D16*32
0291-1114-00 0291111400 0291 1114 00 Atlas Copco LOCKNUT
0663-2106-58 0663210658 0663 2106 58 Atlas Copco O-RING
0147-1478-03 0147147803 0147 1478 03 Atlas Copco BOLT M16*45 FZB
0301-2378-00 0301237800 0301 2378 00 Atlas Copco WASHER D16*32
1092-1476-30 1092147630 1092 1476 30 Atlas Copco PIPE AC OUTLET A
0663-2106-58 0663210658 0663 2106 58 Atlas Copco O-RING
0147-1478-03 0147147803 0147 1478 03 Atlas Copco BOLT M16*45 FZB
0301-2378-00 0301237800 0301 2378 00 Atlas Copco WASHER D16*32
0147-1320-03 0147132003 0147 1320 03 Atlas Copco HEXAGON BOLT
0301-2335-00 0301233500 0301 2335 00 Atlas Copco PLAIN WASHER D8*16 FZB
Air Receiver
1092-1470-04 1092147004 1092 1470 04 Atlas Copco AIR RECEIVER
1092-1470-15 1092147015 1092 1470 15 Atlas Copco MPV DN110
0147-1477-03 0147147703 0147 1477 03 Atlas Copco BOLT M16*40 FZB
0301-2378-00 0301237800 0301 2378 00 Atlas Copco WASHER D16*32
0663-2107-76 0663210776 0663 2107 76 Atlas Copco O-RING
0108-1290-00 0108129000 0108 1290 00 Atlas Copco PIN
1092-0000-72 1092000072 1092 0000 72 Atlas Copco SIGHT GLASS
0663-3130-00 0663313000 0663 3130 00 Atlas Copco O-RING
0852-0010-34 0852001034 0852 0010 34 Atlas Copco BALL VALVE G3/4
0686-3105-00 0686310500 0686 3105 00 Atlas Copco PLUG
2250-2528-00 2250252800 2250 2528 00 Atlas Copco PLUG
0661-1000-62 0661100062 0661 1000 62 Atlas Copco SEAL
1623-5777-00 1623577700 1623 5777 00 Atlas Copco BUFFER
1614-9541-00 1614954100 1614 9541 00 Atlas Copco SPACER
0147-1360-03 0147136003 0147 1360 03 Atlas Copco HEXAGON BOLT
0333-3232-00 0333323200 0333 3232 00 Atlas Copco LOCK WASHER D10
0147-1368-03 0147136803 0147 1368 03 Atlas Copco HEXAGON BOLT
1092-1168-94 1092116894 1092 1168 94 Atlas Copco SPACER
1092-0044-00 1092004400 1092 0044 00 Atlas Copco CABLE
0147-1360-03 0147136003 0147 1360 03 Atlas Copco HEXAGON BOLT
1088-0019-02 1088001902 1088 0019 02 Atlas Copco CONTACT WASHER
1623-8012-00 1623801200 1623 8012 00 Atlas Copco SEPARATOR OIL
1092-1470-14 1092147014 1092 1470 14 Atlas Copco PIPE SUCTION
Safety Valve
1092-0001-77 1092000177 1092 0001 77 Atlas Copco VALVE SAFETY
1092-0001-75 1092000175 1092 0001 75 Atlas Copco SAFETY VALVE
0653-1254-00 0653125400 0653 1254 00 Atlas Copco FLAT GASKET
Oil System – Watercooled
1092-1477-30 1092147730 1092 1477 30 Atlas Copco HOSE
0147-1363-03 0147136303 0147 1363 03 Atlas Copco BOLT M10*30 FZB
0301-2344-00 0301234400 0301 2344 00 Atlas Copco PLAIN WASHER D10*20 FZB
0580-8400-15 0580840015 0580 8400 15 Atlas Copco CONNECTOR
0661-1000-38 0661100038 0661 1000 38 Atlas Copco SEAL WASHER DOWTY 1/4″
1092-1375-50 1092137550 1092 1375 50 Atlas Copco HOUSING FILTER
1092-1390-40 1092139040 1092 1390 40 Atlas Copco SUPPORT FOR OIL FILTER HOUSING
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
0147-1360-03 0147136003 0147 1360 03 Atlas Copco HEXAGON BOLT
0301-2344-00 0301234400 0301 2344 00 Atlas Copco PLAIN WASHER D10*20 FZB
1621-7378-00 1621737800 1621 7378 00 Atlas Copco GLASS FIBER OIL FILTER
1623-1451-00 1623145100 1623 1451 00 Atlas Copco NIPPLE
1092-1477-20 1092147720 1092 1477 20 Atlas Copco HOSE
0147-1363-03 0147136303 0147 1363 03 Atlas Copco BOLT M10*30 FZB
0301-2344-00 0301234400 0301 2344 00 Atlas Copco PLAIN WASHER D10*20 FZB
1092-1477-40 1092147740 1092 1477 40 Atlas Copco HOSE
0147-1363-03 0147136303 0147 1363 03 Atlas Copco BOLT M10*30 FZB
0301-2344-00 0301234400 0301 2344 00 Atlas Copco PLAIN WASHER D10*20 FZB
1092-1477-10 1092147710 1092 1477 10 Atlas Copco HOSE
0147-1363-03 0147136303 0147 1363 03 Atlas Copco BOLT M10*30 FZB
1619-2766-00 1619276600 1619 2766 00 Atlas Copco SCR.BOLT M8X20
2205-4215-07 2205421507 2205 4215 07 Atlas Copco LUBRICATING OIL(CORENA S3 R46)
Oil System – Aircooled
1092-1477-30 1092147730 1092 1477 30 Atlas Copco HOSE
0663-2109-68 0663210968 0663 2109 68 Atlas Copco O-RING
0147-1363-03 0147136303 0147 1363 03 Atlas Copco BOLT M10*30 FZB
0301-2344-00 0301234400 0301 2344 00 Atlas Copco PLAIN WASHER D10*20 FZB
0580-8400-15 0580840015 0580 8400 15 Atlas Copco CONNECTOR
0661-1000-38 0661100038 0661 1000 38 Atlas Copco SEAL WASHER DOWTY 1/4″
1092-1375-50 1092137550 1092 1375 50 Atlas Copco HOUSING FILTER
1092-1390-40 1092139040 1092 1390 40 Atlas Copco SUPPORT FOR OIL FILTER HOUSING
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
0147-1360-03 0147136003 0147 1360 03 Atlas Copco HEXAGON BOLT
0301-2344-00 0301234400 0301 2344 00 Atlas Copco PLAIN WASHER D10*20 FZB
1621-7378-00 1621737800 1621 7378 00 Atlas Copco GLASS FIBER OIL FILTER
1623-1451-00 1623145100 1623 1451 00 Atlas Copco NIPPLE
1092-1477-50 1092147750 1092 1477 50 Atlas Copco HOSE FILTER-COOLER 280A
0663-2109-68 0663210968 0663 2109 68 Atlas Copco O-RING
0147-1363-03 0147136303 0147 1363 03 Atlas Copco BOLT M10*30 FZB
0301-2344-00 0301234400 0301 2344 00 Atlas Copco PLAIN WASHER D10*20 FZB
1092-1382-70 1092138270 1092 1382 70 Atlas Copco HOSE COOLER 1 TO COOLER 2
0663-2109-68 0663210968 0663 2109 68 Atlas Copco O-RING
0147-1363-03 0147136303 0147 1363 03 Atlas Copco BOLT M10*30 FZB
0301-2344-00 0301234400 0301 2344 00 Atlas Copco PLAIN WASHER D10*20 FZB
1092-1477-60 1092147760 1092 1477 60 Atlas Copco HOSE COOLER-FILTER 280A
0663-2109-68 0663210968 0663 2109 68 Atlas Copco O-RING
0147-1363-03 0147136303 0147 1363 03 Atlas Copco BOLT M10*30 FZB
0301-2344-00 0301234400 0301 2344 00 Atlas Copco PLAIN WASHER D10*20 FZB
1092-1477-10 1092147710 1092 1477 10 Atlas Copco HOSE
0663-2109-68 0663210968 0663 2109 68 Atlas Copco O-RING
0147-1363-03 0147136303 0147 1363 03 Atlas Copco BOLT M10*30 FZB
0301-2344-00 0301234400 0301 2344 00 Atlas Copco PLAIN WASHER D10*20 FZB
0663-2109-68 0663210968 0663 2109 68 Atlas Copco O-RING
1619-2766-00 1619276600 1619 2766 00 Atlas Copco SCR.BOLT M8X20
0017-5202-36 0017520236 0017 5202 36 Atlas Copco CONSUMABLES OIL
2205-4215-07 2205421507 2205 4215 07 Atlas Copco LUBRICATING OIL(CORENA S3 R46)
1629-0333-00 1629033300 1629 0333 00 Atlas Copco LABEL RIF ENGLISH
Thermostatic Valve – VSD
1202-5869-03 1202586903 1202 5869 03 Atlas Copco THERMOSTATIC VALVE
1202-5868-00 1202586800 1202 5868 00 Atlas Copco SPRING
Cooler Assembly – Watercooled
1092-1487-80 1092148780 1092 1487 80 Atlas Copco COOLER AFTER
1092-1470-07 1092147007 1092 1470 07 Atlas Copco COOLER AFTER
0147-1360-03 0147136003 0147 1360 03 Atlas Copco HEXAGON BOLT
0301-2344-00 0301234400 0301 2344 00 Atlas Copco PLAIN WASHER D10*20 FZB
1092-1487-81 1092148781 1092 1487 81 Atlas Copco COOLER OI
1092-1470-08 1092147008 1092 1470 08 Atlas Copco COOLER OIL
0147-1360-03 0147136003 0147 1360 03 Atlas Copco HEXAGON BOL
0301-2344-00 0301234400 0301 2344 00 Atlas Copco PLAIN WASHER D10*20 FZB
1092-1480-80 1092148080 1092 1480 80 Atlas Copco SUPPORT COOLER
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1479-60 1092147960 1092 1479 60 Atlas Copco SUPPORT CORNER
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
Cooler Assembly – Aircooled
1092-1470-16 1092147016 1092 1470 16 Atlas Copco COOLER AFTER 280A
0147-1360-03 0147136003 0147 1360 03 Atlas Copco HEXAGON BOLT
0301-2344-00 0301234400 0301 2344 00 Atlas Copco PLAIN WASHER D10*20 FZB
1092-1401-81 1092140181 1092 1401 81 Atlas Copco COOLER OIL
1092-1401-85 1092140185 1092 1401 85 Atlas Copco COOLER OIL
0686-3716-02 0686371602 0686 3716 02 Atlas Copco PLUG G1/2
0661-1000-39 0661100039 0661 1000 39 Atlas Copco SEAL WASHER 21*28*1.5
0147-1360-03 0147136003 0147 1360 03 Atlas Copco HEXAGON BOLT
0301-2344-00 0301234400 0301 2344 00 Atlas Copco PLAIN WASHER D10*20 FZB
1092-1483-10 1092148310 1092 1483 10 Atlas Copco BAR SUPPORT COOLER MOTOR SIDE
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1480-20 1092148020 1092 1480 20 Atlas Copco PLATE SUPPORT COOLER MOT. SIDE
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1479-90 1092147990 1092 1479 90 Atlas Copco BAR SUPPORT COOLER FILTER SIDE
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1480-30 1092148030 1092 1480 30 Atlas Copco PLATE SUPPORT COOLER FIL. SIDE
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1480-10 1092148010 1092 1480 10 Atlas Copco SUPPORT COOLER AC
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1483-01 1092148301 1092 1483 01 Atlas Copco PLATE SUPPORT COOLER CUBICLE
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1474-60 1092147460 1092 1474 60 Atlas Copco VIEW BAFFLE FILTER SIDE
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1474-50 1092147450 1092 1474 50 Atlas Copco VIEW BAFFLE MOTOR SIDE
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1474-70 1092147470 1092 1474 70 Atlas Copco BAFFLE UNDER ROOF
1619-2766-00 1619276600 1619 2766 00 Atlas Copco SCR.BOLT M8X20
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1479-80 1092147980 1092 1479 80 Atlas Copco BAFFLE AC INLET
1202-6584-00 1202658400 1202 6584 00 Atlas Copco SEAL
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1474-90 1092147490 1092 1474 90 Atlas Copco BAFFLE AC OUTLET
1202-6584-00 1202658400 1202 6584 00 Atlas Copco SEAL
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
Fan Arrangement – Watercooled
0147-1250-03 0147125003 0147 1250 03 Atlas Copco HEXAGON BOLT
0301-2321-00 0301232100 0301 2321 00 Atlas Copco PLAIN WASHER D6*12 FZB
1088-1001-01 1088100101 1088 1001 01 Atlas Copco WARNING MARK
1503-0786-00 1503078600 1503 0786 00 Atlas Copco ROTATION ARROW
2000-0211-05 2000021105 2000 0211 05 Atlas Copco FAN WIRING
1092-1470-24 1092147024 1092 1470 24 Atlas Copco FAN AXIAL 380/50 DIA500
Fan Arrangement – Aircooled
1092-1480-40 1092148040 1092 1480 40 Atlas Copco FAN COWL 280A
1092-1480-50 1092148050 1092 1480 50 Atlas Copco COWL FAN
1092-1480-41 1092148041 1092 1480 41 Atlas Copco SUPPORT
1092-1480-42 1092148042 1092 1480 42 Atlas Copco SUPPORT
1092-1480-43 1092148043 1092 1480 43 Atlas Copco SUPPORT
1619-2766-00 1619276600 1619 2766 00 Atlas Copco SCR.BOLT M8X20
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1374-70 1092137470 1092 1374 70 Atlas Copco SUPPORT
0147-1366-03 0147136603 0147 1366 03 Atlas Copco HEXAGON BOLT
0301-2344-00 0301234400 0301 2344 00 Atlas Copco PLAIN WASHER D10*20 FZB
1092-1142-41 1092114241 1092 1142 41 Atlas Copco MOTOR 4KW 380V 50HZ
0147-1401-03 0147140103 0147 1401 03 Atlas Copco BOLT M12*30 FZB
0301-2358-00 0301235800 0301 2358 00 Atlas Copco WASHER D12*24
1092-1402-30 1092140230 1092 1402 30 Atlas Copco FAN AXIAL
1092-0050-22 1092005022 1092 0050 22 Atlas Copco BUSHING
1614-6456-00 1614645600 1614 6456 00 Atlas Copco WASHER
0147-1362-03 0147136203 0147 1362 03 Atlas Copco HEXAGON BOLT
0301-2344-00 0301234400 0301 2344 00 Atlas Copco PLAIN WASHER D10*20 FZB
0301-2358-00 0301235800 0301 2358 00 Atlas Copco WASHER D12*24
1625-0263-70 1625026370 1625 0263 70 Atlas Copco FAN WIRING IEC
Water System
1092-1475-10 1092147510 1092 1475 10 Atlas Copco PIPE WATER INLET
0663-2113-19 0663211319 0663 2113 19 Atlas Copco O-RING
0663-7139-00 0663713900 0663 7139 00 Atlas Copco O-RING
0147-1405-03 0147140503 0147 1405 03 Atlas Copco HEXAGON BOLT
0301-2358-00 0301235800 0301 2358 00 Atlas Copco WASHER D12*24
0147-1320-03 0147132003 0147 1320 03 Atlas Copco HEXAGON BOLT
0663-2113-19 0663211319 0663 2113 19 Atlas Copco O-RING
0663-7139-00 0663713900 0663 7139 00 Atlas Copco O-RING
1092-1476-10 1092147610 1092 1476 10 Atlas Copco PIPE WATER OUTLET
0663-7139-00 0663713900 0663 7139 00 Atlas Copco O-RING
0663-2113-19 0663211319 0663 2113 19 Atlas Copco O-RING
0147-1405-03 0147140503 0147 1405 03 Atlas Copco HEXAGON BOLT
0147-1320-03 0147132003 0147 1320 03 Atlas Copco HEXAGON BOLT
Regulating System – VSD
1092-1470-13 1092147013 1092 1470 13 Atlas Copco HOUSING VALVE
0663-2103-22 0663210322 0663 2103 22 Atlas Copco O-RING
0147-1478-03 0147147803 0147 1478 03 Atlas Copco BOLT M16*45 FZB
0301-2378-00 0301237800 0301 2378 00 Atlas Copco WASHER D16*32
0686-3716-09 0686371609 0686 3716 09 Atlas Copco PLUG
0571-0035-25 0571003525 0571 0035 25 Atlas Copco COUPLING
0661-1000-29 0661100029 0661 1000 29 Atlas Copco SEAL WASHER
1092-0039-00 1092003900 1092 0039 00 Atlas Copco HOSE ASSY
0571-0036-25 0571003625 0571 0036 25 Atlas Copco NIPPLE HEXAGON
0661-1026-00 0661102600 0661 1026 00 Atlas Copco SEAL WASHER
0603-4100-55 0603410055 0603 4100 55 Atlas Copco FITTING
0581-0000-86 0581000086 0581 0000 86 Atlas Copco PIPE COUPLING
0560-1305-03 0560130503 0560 1305 03 Atlas Copco ELBOW 1/2
1617-6173-00 1617617300 1617 6173 00 Atlas Copco SILENCER
1092-1388-06 1092138806 1092 1388 06 Atlas Copco PLATE COVER
0147-1320-03 0147132003 0147 1320 03 Atlas Copco HEXAGON BOLT
0301-2335-00 0301233500 0301 2335 00 Atlas Copco PLAIN WASHER D8*16 FZB
1619-5205-00 1619520500 1619 5205 00 Atlas Copco NIPPLE
1079-5840-01 1079584001 1079 5840 01 Atlas Copco NIPPLE
1091-6006-00 1091600600 1091 6006 00 Atlas Copco HOSE ASSEMBLY
1079-5840-01 1079584001 1079 5840 01 Atlas Copco NIPPLE
Regulating System – Fixed Speed
1092-1370-00 1092137000 1092 1370 00 Atlas Copco C242 UNLOADER ASSY
1092-1470-02 1092147002 1092 1470 02 Atlas Copco FLANGE C242 UNLOADER
0147-1478-03 0147147803 0147 1478 03 Atlas Copco BOLT M16*45 FZB
0301-2378-00 0301237800 0301 2378 00 Atlas Copco WASHER D16*32
0211-1960-28 0211196028 0211 1960 28 Atlas Copco HEX. SOCK. SCREW
0211-1475-03 0211147503 0211 1475 03 Atlas Copco SCREW
2250-4983-00 2250498300 2250 4983 00 Atlas Copco NIPPLE
0574-9871-15 0574987115 0574 9871 15 Atlas Copco HOSE ASSEMBLY
1092-0032-94 1092003294 1092 0032 94 Atlas Copco HOSE ASSEMBLY
0574-8000-44 0574800044 0574 8000 44 Atlas Copco HOSE ASSEMBLY
0571-0035-25 0571003525 0571 0035 25 Atlas Copco COUPLING
0661-1000-29 0661100029 0661 1000 29 Atlas Copco SEAL WASHER
1619-5205-00 1619520500 1619 5205 00 Atlas Copco NIPPLE
1079-5840-01 1079584001 1079 5840 01 Atlas Copco NIPPLE
1091-6006-00 1091600600 1091 6006 00 Atlas Copco HOSE ASSEMBLY
1079-5840-01 1079584001 1079 5840 01 Atlas Copco NIPPLE
0574-8234-31 0574823431 0574 8234 31 Atlas Copco HOSE ASSEMBLY
 Unloader Assembly
1092-1370-01 1092137001 1092 1370 01 Atlas Copco HOUSING VALVE
1092-1370-02 1092137002 1092 1370 02 Atlas Copco PISTON
1092-1370-03 1092137003 1092 1370 03 Atlas Copco COVER VALVE
1092-1370-04 1092137004 1092 1370 04 Atlas Copco VALVE THROTTLE
1092-1370-05 1092137005 1092 1370 05 Atlas Copco ROD PISTON
1092-1370-06 1092137006 1092 1370 06 Atlas Copco NOZZLE
0661-1000-62 0661100062 0661 1000 62 Atlas Copco SEAL
1079-5840-03 1079584003 1079 5840 03 Atlas Copco FITTING
0661-1000-40 0661100040 0661 1000 40 Atlas Copco SEAL WASHER DOWTY 3/8”
0147-1403-03 0147140303 0147 1403 03 Atlas Copco BOLT M12*40 FZB
0301-2358-00 0301235800 0301 2358 00 Atlas Copco  WASHER D12*24
Control System – VSD
1089-0574-70 1089057470 1089 0574 70 Atlas Copco TEMP SENSOR L=50
1089-9625-13 1089962513 1089 9625 13 Atlas Copco SENSOR PRESS
1089-0637-16 1089063716 1089 0637 16 Atlas Copco TEMPERATURE SWITCH
1089-0580-03 1089058003 1089 0580 03 Atlas Copco SOLENOID VALVE
0603-4103-03 0603410303 0603 4103 03 Atlas Copco HEXAGON NIPPLE
1613-7912-01 1613791201 1613 7912 01 Atlas Copco INDICATOR
1089-9625-01 1089962501 1089 9625 01 Atlas Copco DP TRANSDUCER
1621-0148-00 1621014800 1621 0148 00 Atlas Copco NIPPLE
0580-0400-03 0580040003 0580 0400 03 Atlas Copco STR. COUPLING
0661-1000-38 0661100038 0661 1000 38 Atlas Copco SEAL WASHER DOWTY 1/4″
1615-3624-00 1615362400 1615 3624 00 Atlas Copco NOZZLE
1900-5200-13 1900520013 1900 5200 13 Atlas Copco MKV GRAPHIC CONTROLLER
0147-1169-03 0147116903 0147 1169 03 Atlas Copco HEX.HEAD SCREW M4*8
1092-0050-02 1092005002 1092 0050 02 Atlas Copco CABLE TIE HOLDER
Control System – Fixed Speed
1089-0574-70 1089057470 1089 0574 70 Atlas Copco TEMP SENSOR L=50
1089-9625-13 1089962513 1089 9625 13 Atlas Copco SENSOR PRESS
1621-0148-00 1621014800 1621 0148 00 Atlas Copco NIPPLE
1089-0637-16 1089063716 1089 0637 16 Atlas Copco TEMPERATURE SWITCH
1089-0590-24 1089059024 1089 0590 24 Atlas Copco SOLENOID VALVE
0211-1251-03 0211125103 0211 1251 03 Atlas Copco HEX. SOCK. SCREW
0663-2111-54 0663211154 0663 2111 54 Atlas Copco O-RING
1613-7912-01 1613791201 1613 7912 01 Atlas Copco INDICATOR
1089-9625-01 1089962501 1089 9625 01 Atlas Copco DP TRANSDUCER
1092-0008-96 1092000896 1092 0008 96 Atlas Copco NOZZLE
0580-0400-03 0580040003 0580 0400 03 Atlas Copco STR. COUPLING
1900-5200-13 1900520013 1900 5200 13 Atlas Copco MKV GRAPHIC CONTROLLER
0162-1103-23 0162110323 0162 1103 23 Atlas Copco SCREW SET
1092-0050-02 1092005002 1092 0050 02 Atlas Copco CABLE TIE HOLDER
Drain System – Watercooled
0581-1200-27 0581120027 0581 1200 27 Atlas Copco ELBOW
0070-6002-06 0070600206 0070 6002 06 Atlas Copco PLASTIC TUBE D12 BLACK
0581-0000-53 0581000053 0581 0000 53 Atlas Copco PIPE COUPLING
0661-1000-38 0661100038 0661 1000 38 Atlas Copco SEAL WASHER DOWTY 1/4″
1614-9934-00 1614993400 1614 9934 00 Atlas Copco PIPE COUPLING
0852-0010-14 0852001014 0852 0010 14 Atlas Copco BALL VALVE
Drain System – Aircooled
0581-1200-27 0581120027 0581 1200 27 Atlas Copco ELBOW
0070-6002-06 0070600206 0070 6002 06 Atlas Copco PLASTIC TUBE D12 BLACK
0581-0000-53 0581000053 0581 0000 53 Atlas Copco PIPE COUPLING
0661-1000-38 0661100038 0661 1000 38 Atlas Copco SEAL WASHER DOWTY 1/4″
1614-9934-00 1614993400 1614 9934 00 Atlas Copco PIPE COUPLING
0852-0010-14 0852001014 0852 0010 14 Atlas Copco BALL VALVE
Cubicle – VSD – 380V – Watercooled
1092-1439-90 1092143990 1092 1439 90 Atlas Copco CUBICLE 280VSD
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1088-1001-04 1088100104 1088 1001 04 Atlas Copco WARNING LABEL
1621-0478-00 1621047800 1621 0478 00 Atlas Copco LABEL
1088-0019-01 1088001901 1088 0019 01 Atlas Copco CONTACT WASHER
1619-2766-00 1619276600 1619 2766 00 Atlas Copco SCR.BOLT M8X20
1079-9901-67 1079990167 1079 9901 67 Atlas Copco LABEL
1079-9923-72 1079992372 1079 9923 72 Atlas Copco LABEL
1092-1483-40 1092148340 1092 1483 40 Atlas Copco CUBICLE DOOR 280A LV LEFT
1092-1483-32 1092148332 1092 1483 32 Atlas Copco INSULATION SILENCING
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1623-0503-00 1623050300 1623 0503 00 Atlas Copco HINGE
0147-1320-03 0147132003 0147 1320 03 Atlas Copco HEXAGON BOLT
1621-0607-00 1621060700 1621 0607 00 Atlas Copco PIN
1092-1387-20 1092138720 1092 1387 20 Atlas Copco STAY CUBICLE RIGHT
1092-1387-22 1092138722 1092 1387 22 Atlas Copco INSULATION SILENCING
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1470-40 1092147040 1092 1470 40 Atlas Copco BAFFLE
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1470-50 1092147050 1092 1470 50 Atlas Copco BAFFLE
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
Cubicle – VSD – 380V – Aircooled
1092-1439-90 1092143990 1092 1439 90 Atlas Copco CUBICLE 280VSD
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1088-1001-04 1088100104 1088 1001 04 Atlas Copco WARNING LABEL
1621-0478-00 1621047800 1621 0478 00 Atlas Copco LABEL
1088-0019-01 1088001901 1088 0019 01 Atlas Copco CONTACT WASHER
1619-2766-00 1619276600 1619 2766 00 Atlas Copco SCR.BOLT M8X20
1079-9901-67 1079990167 1079 9901 67 Atlas Copco LABEL
1079-9923-72 1079992372 1079 9923 72 Atlas Copco LABEL
1092-1483-40 1092148340 1092 1483 40 Atlas Copco CUBICLE DOOR 280A LV LEFT
1092-1483-32 1092148332 1092 1483 32 Atlas Copco INSULATION SILENCING
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1623-0503-00 1623050300 1623 0503 00 Atlas Copco HINGE
0147-1320-03 0147132003 0147 1320 03 Atlas Copco HEXAGON BOLT
1621-0607-00 1621060700 1621 0607 00 Atlas Copco PIN
1092-1387-20 1092138720 1092 1387 20 Atlas Copco STAY CUBICLE RIGHT
1092-1387-22 1092138722 1092 1387 22 Atlas Copco INSULATION SILENCING
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
Cubicle – Fixed Speed – 380V – Watercooled
1092-1372-10 1092137210 1092 1372 10 Atlas Copco CUBICLE G 280 LV
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1088-1001-04 1088100104 1088 1001 04 Atlas Copco WARNING LABEL
1621-0478-00 1621047800 1621 0478 00 Atlas Copco LABEL
1088-0019-01 1088001901 1088 0019 01 Atlas Copco CONTACT WASHER
1619-2766-00 1619276600 1619 2766 00 Atlas Copco SCR.BOLT M8X20
1079-9901-67 1079990167 1079 9901 67 Atlas Copco LABEL
1079-9923-72 1079992372 1079 9923 72 Atlas Copco LABEL
1092-1379-60 1092137960 1092 1379 60 Atlas Copco SUPPORT CUBICLE
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1473-80 1092147380 1092 1473 80 Atlas Copco CUBICLE DOOR LEFT LV
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1623-0503-00 1623050300 1623 0503 00 Atlas Copco HINGE
0147-1320-03 0147132003 0147 1320 03 Atlas Copco HEXAGON BOLT
1621-0607-00 1621060700 1621 0607 00 Atlas Copco PIN
1092-1473-90 1092147390 1092 1473 90 Atlas Copco CUCBILE DOOR RIGHT LV
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1623-0503-00 1623050300 1623 0503 00 Atlas Copco HINGE
0147-1320-03 0147132003 0147 1320 03 Atlas Copco HEXAGON BOLT
1621-0607-00 1621060700 1621 0607 00 Atlas Copco PIN
1092-1387-20 1092138720 1092 1387 20 Atlas Copco STAY CUBICLE RIGHT
1092-1387-22 1092138722 1092 1387 22 Atlas Copco INSULATION SILENCING
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
Cubicle – 6/10kV – Watercooled
1092-1372-30 1092137230 1092 1372 30 Atlas Copco CUBICLE G 280-355 MV
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1088-1001-04 1088100104 1088 1001 04 Atlas Copco WARNING LABEL
1621-0478-00 1621047800 1621 0478 00 Atlas Copco LABEL
1088-0019-01 1088001901 1088 0019 01 Atlas Copco CONTACT WASHER
1619-2766-00 1619276600 1619 2766 00 Atlas Copco SCR.BOLT M8X20
1079-9901-67 1079990167 1079 9901 67 Atlas Copco LABEL
1079-9923-72 1079992372 1079 9923 72 Atlas Copco LABEL
1092-1379-60 1092137960 1092 1379 60 Atlas Copco SUPPORT CUBICLE
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1473-40 1092147340 1092 1473 40 Atlas Copco CUBICLE DOOR LEFT MV
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1623-0503-00 1623050300 1623 0503 00 Atlas Copco HINGE
0147-1320-03 0147132003 0147 1320 03 Atlas Copco HEXAGON BOLT
1621-0607-00 1621060700 1621 0607 00 Atlas Copco PIN
1092-1471-80 1092147180 1092 1471 80 Atlas Copco CUBICLE DOOR RIGHT MV
0690-1132-01 0690113201 0690 1132 01 Atlas Copco HOUSE MARK
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1623-0503-00 1623050300 1623 0503 00 Atlas Copco HINGE
0147-1320-03 0147132003 0147 1320 03 Atlas Copco HEXAGON BOLT
1621-0607-00 1621060700 1621 0607 00 Atlas Copco PIN
1092-1387-20 1092138720 1092 1387 20 Atlas Copco STAY CUBICLE RIGHT
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
Cubicle – Fixed Speed – 380V – Aircooled
1092-1372-10 1092137210 1092 1372 10 Atlas Copco CUBICLE G 280 LV
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1088-1001-04 1088100104 1088 1001 04 Atlas Copco WARNING LABEL
1621-0478-00 1621047800 1621 0478 00 Atlas Copco LABEL
1088-0019-01 1088001901 1088 0019 01 Atlas Copco CONTACT WASHER
1619-2766-00 1619276600 1619 2766 00 Atlas Copco SCR.BOLT M8X20
1079-9901-67 1079990167 1079 9901 67 Atlas Copco LABEL
1079-9923-72 1079992372 1079 9923 72 Atlas Copco LABEL
1092-1379-60 1092137960 1092 1379 60 Atlas Copco SUPPORT CUBICLE
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1483-40 1092148340 1092 1483 40 Atlas Copco CUBICLE DOOR 280A LV LEFT
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1623-0503-00 1623050300 1623 0503 00 Atlas Copco HINGE
0147-1320-03 0147132003 0147 1320 03 Atlas Copco HEXAGON BOLT
1621-0607-00 1621060700 1621 0607 00 Atlas Copco PIN
1092-1483-50 1092148350 1092 1483 50 Atlas Copco CUBICLE DOOR 280A LV RIGHT
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1623-0503-00 1623050300 1623 0503 00 Atlas Copco HINGE
0147-1320-03 0147132003 0147 1320 03 Atlas Copco HEXAGON BOLT
1621-0607-00 1621060700 1621 0607 00 Atlas Copco PIN
1092-1387-20 1092138720 1092 1387 20 Atlas Copco STAY CUBICLE RIGHT
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
Cubicle – 6/10kV – Aircooled
1092-1372-30 1092137230 1092 1372 30 Atlas Copco CUBICLE G 280-355 MV
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1088-1001-04 1088100104 1088 1001 04 Atlas Copco WARNING LABEL
1621-0478-00 1621047800 1621 0478 00 Atlas Copco LABEL
1088-0019-01 1088001901 1088 0019 01 Atlas Copco CONTACT WASHER
1619-2766-00 1619276600 1619 2766 00 Atlas Copco SCR.BOLT M8X20
1079-9901-67 1079990167 1079 9901 67 Atlas Copco LABEL
1079-9923-72 1079992372 1079 9923 72 Atlas Copco LABEL
1092-1379-60 1092137960 1092 1379 60 Atlas Copco SUPPORT CUBICLE
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1473-40 1092147340 1092 1473 40 Atlas Copco CUBICLE DOOR LEFT MV
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1623-0503-00 1623050300 1623 0503 00 Atlas Copco HINGE
0147-1320-03 0147132003 0147 1320 03 Atlas Copco HEXAGON BOLT
1621-0607-00 1621060700 1621 0607 00 Atlas Copco PIN
1092-1483-30 1092148330 1092 1483 30 Atlas Copco CUBICLE DOOR 280A MV RIGHT
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1623-0503-00 1623050300 1623 0503 00 Atlas Copco HINGE
0147-1320-03 0147132003 0147 1320 03 Atlas Copco HEXAGON BOLT
1621-0607-00 1621060700 1621 0607 00 Atlas Copco PIN
1092-1387-20 1092138720 1092 1387 20 Atlas Copco STAY CUBICLE RIGHT
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
YD Starter – 380V
1092-1372-07 1092137207 1092 1372 07 Atlas Copco G 280 YD STARTER
1089-9496-85 1089949685 1089 9496 85 Atlas Copco CONTACTOR
1089-9496-79 1089949679 1089 9496 79 Atlas Copco CONTACTOR
1089-9463-73 1089946373 1089 9463 73 Atlas Copco RELAY OVERLOAD
1089-9245-59 1089924559 1089 9245 59 Atlas Copco AUX. CONTACT
1089-9245-57 1089924557 1089 9245 57 Atlas Copco AUX. CONTACT
1089-9245-58 1089924558 1089 9245 58 Atlas Copco AUX. CONTACT
1089-9245-58 1089924558 1089 9245 58 Atlas Copco AUX. CONTACT
Control Circuit – VSD – 380V
1092-1439-79 1092143979 1092 1439 79 Atlas Copco CONTROL CIRCUIT
1092-1621-07 1092162107 1092 1621 07 Atlas Copco HOLDER FUSE
1089-9332-71 1089933271 1089 9332 71 Atlas Copco FUSE
1089-9332-71 1089933271 1089 9332 71 Atlas Copco FUSE
1089-9418-39 1089941839 1089 9418 39 Atlas Copco CONTACTOR
1089-9422-19 1089942219 1089 9422 19 Atlas Copco BUTTON PUSH
1089-9422-23 1089942223 1089 9422 23 Atlas Copco TERMINAL
1089-0398-38 1089039838 1089 0398 38 Atlas Copco CONTACT
1092-1122-30 1092112230 1092 1122 30 Atlas Copco SWITCH SELECTOR XB5AD21C
1092-1122-31 1092112231 1092 1122 31 Atlas Copco TERMINAL ZBEE101C
1092-1277-55 1092127755 1092 1277 55 Atlas Copco TRANSMITTER JBK3-550VA
1089-9366-74 1089936674 1089 9366 74 Atlas Copco TERMINAL BLOCK
1089-9366-70 1089936670 1089 9366 70 Atlas Copco TERMINAL BLOCK
1089-9366-67 1089936667 1089 9366 67 Atlas Copco PLATE END
1089-9366-69 1089936669 1089 9366 69 Atlas Copco PLATE END
1089-9366-68 1089936668 1089 9366 68 Atlas Copco PLATE END
1079-9906-09 1079990609 1079 9906 09 Atlas Copco TIGHTENING TORQUES LABEL
1613-6639-00 1613663900 1613 6639 00 Atlas Copco DATA PLATE
1079-9901-68 1079990168 1079 9901 68 Atlas Copco LABEL
1088-1001-04 1088100104 1088 1001 04 Atlas Copco WARNING LABEL
1088-0031-02 1088003102 1088 0031 02 Atlas Copco CONNECTOR
1088-0031-32 1088003132 1088 0031 32 Atlas Copco CONNECTOR 12POLE WAGO
1088-0031-26 1088003126 1088 0031 26 Atlas Copco CONNECTOR
1092-1372-81 1092137281 1092 1372 81 Atlas Copco WIRE HARNESS
1092-1122-70 1092112270 1092 1122 70 Atlas Copco FILTER 320*320MM
1092-1122-80 1092112280 1092 1122 80 Atlas Copco CABLE COMM
Control Circuit – Fixed Speed – 380V
1092-1372-08 1092137208 1092 1372 08 Atlas Copco G 280 LV CONTROL CIRCUIT
1089-9538-38 1089953838 1089 9538 38 Atlas Copco HOLDER FUSE
1089-9497-74 1089949774 1089 9497 74 Atlas Copco FUSE
1089-9497-20 1089949720 1089 9497 20 Atlas Copco FUSE
1089-9497-21 1089949721 1089 9497 21 Atlas Copco FUSE
1089-9476-06 1089947606 1089 9476 06 Atlas Copco RELAY
1089-9418-36 1089941836 1089 9418 36 Atlas Copco CONTACTOR
1089-9245-61 1089924561 1089 9245 61 Atlas Copco RC SURGE SUPPRESSOR
1089-9422-19 1089942219 1089 9422 19 Atlas Copco BUTTON PUSH
1089-9422-23 1089942223 1089 9422 23 Atlas Copco TERMINAL
1092-1277-51 1092127751 1092 1277 51 Atlas Copco TRANSFORMER JBK3-800VA
1089-9366-74 1089936674 1089 9366 74 Atlas Copco TERMINAL BLOCK
1089-9366-70 1089936670 1089 9366 70 Atlas Copco TERMINAL BLOCK
1089-9366-67 1089936667 1089 9366 67 Atlas Copco PLATE END
1089-9366-69 1089936669 1089 9366 69 Atlas Copco PLATE END
1089-9366-68 1089936668 1089 9366 68 Atlas Copco PLATE END
1079-9911-77 1079991177 1079 9911 77 Atlas Copco CONNECT.INFORM. LABEL
1079-9906-09 1079990609 1079 9906 09 Atlas Copco TIGHTENING TORQUES LABEL
1613-6639-00 1613663900 1613 6639 00 Atlas Copco DATA PLATE
1079-9901-68 1079990168 1079 9901 68 Atlas Copco LABEL
1088-1001-04 1088100104 1088 1001 04 Atlas Copco WARNING LABEL
1088-0037-81 1088003781 1088 0037 81 Atlas Copco CONNECTOR 16POLE WAGO
1088-0037-80 1088003780 1088 0037 80 Atlas Copco CONNECTOR
1088-0031-32 1088003132 1088 0031 32 Atlas Copco CONNECTOR 12POLE WAGO
1088-0031-26 1088003126 1088 0031 26 Atlas Copco CONNECTOR
1092-1372-81 1092137281 1092 1372 81 Atlas Copco WIRE HARNESS
1092-1277-76 1092127776 1092 1277 76 Atlas Copco PROTECT SCREEN
Control Circuit – 6/10kV
1092-1372-92 1092137292 1092 1372 92 Atlas Copco G 280-355 MV CONTROL CIRCUIT
1089-9538-38 1089953838 1089 9538 38 Atlas Copco HOLDER FUSE
1089-9497-74 1089949774 1089 9497 74 Atlas Copco FUSE
1089-9497-21 1089949721 1089 9497 21 Atlas Copco FUSE
1089-9476-07 1089947607 1089 9476 07 Atlas Copco RELAY
1089-9476-08 1089947608 1089 9476 08 Atlas Copco RELAY
1089-9476-08 1089947608 1089 9476 08 Atlas Copco RELAY
1089-9525-05 1089952505 1089 9525 05 Atlas Copco RELAY TIME
1089-9418-36 1089941836 1089 9418 36 Atlas Copco CONTACTOR
1089-9245-61 1089924561 1089 9245 61 Atlas Copco RC SURGE SUPPRESSOR
1089-9422-23 1089942223 1089 9422 23 Atlas Copco TERMINAL
1089-9366-74 1089936674 1089 9366 74 Atlas Copco TERMINAL BLOCK
1089-9366-70 1089936670 1089 9366 70 Atlas Copco TERMINAL BLOCK
Cooler Control Panel – VSD – Watercooled
1092-1439-81 1092143981 1092 1439 81 Atlas Copco WATER COOLER CONTROL
1089-9418-39 1089941839 1089 9418 39 Atlas Copco CONTACTOR
1081-0420-31 1081042031 1081 0420 31 Atlas Copco CIRCUIT BREAKER
Cooler Control Panel – VSD – Aircooled
1092-1439-84 1092143984 1092 1439 84 Atlas Copco AIR COOLER CONTROL
1081-0420-04 1081042004 1081 0420 04 Atlas Copco CIRCUIT BREAKER
1081-0420-31 1081042031 1081 0420 31 Atlas Copco CIRCUIT BREAKER
Cooler Control Panel – Fixed Speed
1092-1372-21 1092137221 1092 1372 21 Atlas Copco G 110-355 W COOLER CONTROL
1089-9418-39 1089941839 1089 9418 39 Atlas Copco CONTACTOR
1081-0420-31 1081042031 1081 0420 31 Atlas Copco CIRCUIT BREAKER
Smartlink
2230-1600-10 2230160010 2230 1600 10 Atlas Copco KIT CONNECTIVITY SMARTBOX 3G
Bodywork-Watercooled
1092-1471-00 1092147100 1092 1471 00 Atlas Copco FRAME
1092-1388-10 1092138810 1092 1388 10 Atlas Copco DOOR BLUE MARK
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1619-5188-00 1619518800 1619 5188 00 Atlas Copco SEAL
1092-1471-20 1092147120 1092 1471 20 Atlas Copco STAY
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1388-00 1092138800 1092 1388 00 Atlas Copco DOOR
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1619-5188-00 1619518800 1619 5188 00 Atlas Copco SEAL
1092-1471-20 1092147120 1092 1471 20 Atlas Copco STAY
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1471-60 1092147160 1092 1471 60 Atlas Copco DOOR
1619-5188-00 1619518800 1619 5188 00 Atlas Copco SEAL
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1092-1471-30 1092147130 1092 1471 30 Atlas Copco STAY
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1471-60 1092147160 1092 1471 60 Atlas Copco DOOR
1619-5188-00 1619518800 1619 5188 00 Atlas Copco SEAL
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1092-1471-90 1092147190 1092 1471 90 Atlas Copco STAY
1092-1471-92 1092147192 1092 1471 92 Atlas Copco BRACKET
0211-1362-03 0211136203 0211 1362 03 Atlas Copco HEX. SOCK. SCREW
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1380-10 1092138010 1092 1380 10 Atlas Copco DOOR
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1619-5188-00 1619518800 1619 5188 00 Atlas Copco SEAL
1092-1472-30 1092147230 1092 1472 30 Atlas Copco STAY
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1471-60 1092147160 1092 1471 60 Atlas Copco DOOR
1619-5188-00 1619518800 1619 5188 00 Atlas Copco SEAL
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1092-1471-30 1092147130 1092 1471 30 Atlas Copco STAY
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1471-60 1092147160 1092 1471 60 Atlas Copco DOOR
1619-5188-00 1619518800 1619 5188 00 Atlas Copco SEAL
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1092-1471-20 1092147120 1092 1471 20 Atlas Copco STAY
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1388-00 1092138800 1092 1388 00 Atlas Copco DOOR
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1619-5188-00 1619518800 1619 5188 00 Atlas Copco SEAL
1092-1471-20 1092147120 1092 1471 20 Atlas Copco STAY
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1388-00 1092138800 1092 1388 00 Atlas Copco DOOR
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1619-5188-00 1619518800 1619 5188 00 Atlas Copco SEAL
1092-1387-10 1092138710 1092 1387 10 Atlas Copco STAY CUBICLE LEFT
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1473-30 1092147330 1092 1473 30 Atlas Copco ROOF
1092-1473-32 1092147332 1092 1473 32 Atlas Copco PLATE BACK
1619-2766-00 1619276600 1619 2766 00 Atlas Copco SCR.BOLT M8X20
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1472-10 1092147210 1092 1472 10 Atlas Copco ROOF
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1472-40 1092147240 1092 1472 40 Atlas Copco ROOF
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
Bodywork-Aircooled
1092-1471-00 1092147100 1092 1471 00 Atlas Copco FRAME
1092-1388-10 1092138810 1092 1388 10 Atlas Copco DOOR BLUE MARK
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1619-5188-00 1619518800 1619 5188 00 Atlas Copco SEAL
1092-1471-20 1092147120 1092 1471 20 Atlas Copco STAY
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1388-00 1092138800 1092 1388 00 Atlas Copco DOOR
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1619-5188-00 1619518800 1619 5188 00 Atlas Copco SEAL
1092-1471-20 1092147120 1092 1471 20 Atlas Copco STAY
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1471-60 1092147160 1092 1471 60 Atlas Copco DOOR
1619-5188-00 1619518800 1619 5188 00 Atlas Copco SEAL
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1092-1471-30 1092147130 1092 1471 30 Atlas Copco STAY
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1471-60 1092147160 1092 1471 60 Atlas Copco DOOR
1619-5188-00 1619518800 1619 5188 00 Atlas Copco SEAL
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1092-1471-90 1092147190 1092 1471 90 Atlas Copco STAY
1092-1471-92 1092147192 1092 1471 92 Atlas Copco BRACKET
0211-1362-03 0211136203 0211 1362 03 Atlas Copco HEX. SOCK. SCREW
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1483-80 1092148380 1092 1483 80 Atlas Copco PANEL END WITH LOUVER
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1092-1472-30 1092147230 1092 1472 30 Atlas Copco STAY
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1483-70 1092148370 1092 1483 70 Atlas Copco DOOR WITH LOUVER VESSEL SIDE
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1092-1471-30 1092147130 1092 1471 30 Atlas Copco STAY
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1471-60 1092147160 1092 1471 60 Atlas Copco DOOR
1619-5188-00 1619518800 1619 5188 00 Atlas Copco SEAL
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1092-1471-20 1092147120 1092 1471 20 Atlas Copco STAY
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1388-00 1092138800 1092 1388 00 Atlas Copco DOOR
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1619-5188-00 1619518800 1619 5188 00 Atlas Copco SEAL
1092-1471-20 1092147120 1092 1471 20 Atlas Copco STAY
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1388-00 1092138800 1092 1388 00 Atlas Copco DOOR
1092-1307-60 1092130760 1092 1307 60 Atlas Copco LOCK
1619-5188-00 1619518800 1619 5188 00 Atlas Copco SEAL
1092-1387-10 1092138710 1092 1387 10 Atlas Copco STAY CUBICLE LEFT
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1473-70 1092147370 1092 1473 70 Atlas Copco EXTENSION CUBICLE TOP
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1472-90 1092147290 1092 1472 90 Atlas Copco EXTENSION ELEMENT-FILTER
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1473-20 1092147320 1092 1473 20 Atlas Copco EXTENSION MOTOR-VESSEL
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1473-60 1092147360 1092 1473 60 Atlas Copco BAFFLE
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1472-90 1092147290 1092 1472 90 Atlas Copco EXTENSION ELEMENT-FILTER
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1473-20 1092147320 1092 1473 20 Atlas Copco EXTENSION MOTOR-VESSEL
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1472-70 1092147270 1092 1472 70 Atlas Copco ROOF 280A WITH BAFFLE
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
1092-1472-80 1092147280 1092 1472 80 Atlas Copco ROOF 280A
1619-5337-01 1619533701 1619 5337 01 Atlas Copco HEXAGON BOLT
Markings – Watercooled
1092-1449-06 1092144906 1092 1449 06 Atlas Copco DECAL UNIT 280A
1092-1449-15 1092144915 1092 1449 15 Atlas Copco LABLE 315W
1092-1449-07 1092144907 1092 1449 07 Atlas Copco LABEL G315
1092-1449-16 1092144916 1092 1449 16 Atlas Copco LABEL 355W
1092-1449-08 1092144908 1092 1449 08 Atlas Copco LABEL G355
1092-1449-14 1092144914 1092 1449 14 Atlas Copco LABLE 280W
1088-1001-02 1088100102 1088 1001 02 Atlas Copco WARNING MARK
1613-3431-00 1613343100 1613 3431 00 Atlas Copco LABEL
1088-1001-04 1088100104 1088 1001 04 Atlas Copco WARNING LABEL
1079-9901-67 1079990167 1079 9901 67 Atlas Copco LABEL
1079-9923-72 1079992372 1079 9923 72 Atlas Copco LABEL
1629-0333-00 1629033300 1629 0333 00 Atlas Copco LABEL RIF ENGLISH
1088-1001-01 1088100101 1088 1001 01 Atlas Copco WARNING MARK
1092-0010-55 1092001055 1092 0010 55 Atlas Copco INSUTRIAL PRODUCT LICENSE LOGO
1503-0786-00 1503078600 1503 0786 00 Atlas Copco ROTATION ARROW
1079-9901-09 1079990109 1079 9901 09 Atlas Copco LABEL
1079-9913-79 1079991379 1079 9913 79 Atlas Copco LABEL WATER INLET
1079-9913-69 1079991369 1079 9913 69 Atlas Copco LABEL WATER OUTLET
1092-1449-06 1092144906 1092 1449 06 Atlas Copco DECAL UNIT 280A
1088-1001-02 1088100102 1088 1001 02 Atlas Copco WARNING MARK
1613-3431-00 1613343100 1613 3431 00 Atlas Copco LABEL
1088-1001-04 1088100104 1088 1001 04 Atlas Copco WARNING LABEL
1079-9901-67 1079990167 1079 9901 67 Atlas Copco LABEL
1079-9923-72 1079992372 1079 9923 72 Atlas Copco LABEL
1629-0333-00 1629033300 1629 0333 00 Atlas Copco LABEL RIF ENGLISH
1088-1001-01 1088100101 1088 1001 01 Atlas Copco WARNING MARK
1092-0010-55 1092001055 1092 0010 55 Atlas Copco INSUTRIAL PRODUCT LICENSE LOGO
1503-0786-00 1503078600 1503 0786 00 Atlas Copco ROTATION ARROW
1079-9901-09 1079990109 1079 9901 09 Atlas Copco LABEL
1079-9913-79 1079991379 1079 9913 79 Atlas Copco LABEL WATER INLET
1079-9913-69 1079991369 1079 9913 69 Atlas Copco LABEL WATER OUTLET
Option- Control Panel PT1000 IP23
1900-5200-33 1900520033 1900 5200 33 Atlas Copco IO2 EXPANSIE MODULE
1092-1372-15 1092137215 1092 1372 15 Atlas Copco CONTROL PANEL
1088-0037-31 1088003731 1088 0037 31 Atlas Copco CONNECTOR 3-POLE
1088-0031-63 1088003163 1088 0031 63 Atlas Copco CONNECTOR
1088-0037-84 1088003784 1088 0037 84 Atlas Copco WAGO CONNECTOR 3*35
1622-5099-04 1622509904 1622 5099 04 Atlas Copco ELEKTRONIKON CABLE
Option- Control Panel PT1000 IP55
1900-5200-33 1900520033 1900 5200 33 Atlas Copco IO2 EXPANSIE MODULE
1092-1372-15 1092137215 1092 1372 15 Atlas Copco CONTROL PANEL
1088-0037-31 1088003731 1088 0037 31 Atlas Copco CONNECTOR 3-POLE
1088-0031-63 1088003163 1088 0031 63 Atlas Copco CONNECTOR
1088-0037-84 1088003784 1088 0037 84 Atlas Copco WAGO CONNECTOR 3*35
1622-5099-04 1622509904 1622 5099 04 Atlas Copco ELEKTRONIKON CABLE
Option – Motor IP23 – PT1000
1092-1460-12 1092146012 1092 1460 12 Atlas Copco MOTOR 280KW 10KV/50HZ 2P IP23
1092-1460-32 1092146032 1092 1460 32 Atlas Copco MOTOR 315KW 10KV/50HZ 2P IP23
1092-1460-31 1092146031 1092 1460 31 Atlas Copco MOTOR 315KW 6KV/50HZ 2P IP23
1092-1460-51 1092146051 1092 1460 51 Atlas Copco MOTOR 355KW 6KV/50HZ 2P IP23
1092-1460-52 1092146052 1092 1460 52 Atlas Copco MOTOR 355KW 10KV/50HZ 2P IP23
1092-1460-11 1092146011 1092 1460 11 Atlas Copco MOTOR 280KW 6KV/50HZ 2P IP23
Option – Drain System
1614-9139-80 1614913980 1614 9139 80 Atlas Copco WATER SEPARATOR
1094-8000-01 1094800001 1094 8000 01 Atlas Copco PIPE ADAPTOR WSD860
0634-1000-40 0634100040 0634 1000 40 Atlas Copco VICTAULIC COUPLING
0663-2106-19 0663210619 0663 2106 19 Atlas Copco O-RING
0147-1402-03 0147140203 0147 1402 03 Atlas Copco BOLT M12*35 FZB
0301-2358-00 0301235800 0301 2358 00 Atlas Copco WASHER D12*24
0581-0000-45 0581000045 0581 0000 45 Atlas Copco PIPE COUPLING
0070-6002-06 0070600206 0070 6002 06 Atlas Copco PLASTIC TUBE D12 BLACK
0581-0000-53 0581000053 0581 0000 53 Atlas Copco PIPE COUPLING
0653-1124-00 0653112400 0653 1124 00 Atlas Copco FLAT GASKET
0581-0000-86 0581000086 0581 0000 86 Atlas Copco PIPE COUPLING
0852-0010-14 0852001014 0852 0010 14 Atlas Copco BALL VALVE
Option – Safety Valve
0830-1008-14 0830100814 0830 1008 14 Atlas Copco SAFETY VALVE
0653-1254-00 0653125400 0653 1254 00 Atlas Copco FLAT GASKET

If you need genuine original parts for Atlas Copco Oil-injected compressors G280/G315/G355/G280VSD or other famous brands such as Sullair and Ingersoll Rand which we are specialized in, Please feel free to Submit a Quick “RFQ” we will provide you the reliable solution SOON!

    Full Name

    City

    Phone

    Company Name

    Detailed Shipping Add

    Quick RFQ, Pls provide P/N, compressors name plate, etc.

    Please attach 1 file up to 2MB if you have.

    Leave a Reply

    Your email address will not be published. Required fields are marked *

    error: Content is protected !!
    CPMC uses cookies to offer you a better browsing experience. By browsing this website, you agree to our use of cookies.